Caterpillar assembly #2241152 drawings for  CS-533E Vibratory Compactor.
* Last version maybe changed.
12

Operator Station Assembly 224-1152 Panel GP-INSTRUMENT(Caterpillar CS-533E vibratory compactor)

Part NO. 224-1152
Name Panel GP-INSTRUMENT
Section Operator Station
Modifier -SIDE CONSOLE
SNP MC2 IESCN KEBP62420223
Updated 2018-03-20
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

Hold Parts have excellent quality Guarantee.

CAT CS-533E Operator Station 224-1152 Assembly

224-1152 Panel GP-INSTRUMENT -SIDE Console , S/N MC21-UP, Part OF 465-7568, 465-7569 Operator AR, AN Attachment
Model: Caterpillar CS-533E
Catalog: Vibratory Compactor
Section: Operator Station

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
1 1 3E-6328 3E-6328 Alarm GP 24-VOLT Y 1 N
1 14 113-8490 113-8490 Fuse 10-AMPERE 16 Y
2 17 116-5270 116-5270 Lamp 24-VOLT)(PARKING BRAKE 1 Y
2 18 116-5274 116-5274 Knob PARKING BRAKE 1 N
2 19 116-5275 116-5275 Switch GP-PUSH Button OPERATOR)(PARKING BRAKE 1 N
1 6V-9632 6V-9632 NUT-WELD M6X1-THD M 2 N
1 68 158-5089 158-5089 Relay AS 24-VOLT)(HYDRAULIC Oil PRESSURE 1 N
1 28 167-0138 167-0138 Switch GP-MAGNETIC 24-VOLT)(PARKING BRAKE Y 1 N
2 30 193-4126 193-4126 Film INSTRUMENTS 1 N
2 36 031-0249 031-0249 Locknut 10-24-THD 2 N
1 37 096-6166 096-6166 WASHER-HARD 4.5X9X1-MM THK 3 N
2 38 144-0900 144-0900 Switch AS-ROCKER VIBRATORY SELECT 1 N
2 6V-8374 6V-8374 SCREW-MACHINE 6-32X0.25-IN 3 N
2 39 2N-3480 2N-3480 SCREW-MACHINE 10-24X0.75-IN 2 N
1,2 40 4B-4274 4B-4274 Washer 5.5X13X1.2-MM THK 4 N
1 41 4P-7581 4P-7581 Clip LADDER 1 N
1 42 5C-2890 5C-2890 Nut M6X1-THD M 2 N
1 43 5P-4115 5P-4115 WASHER-HARD 7.2X19X2-MM THK 11 N
1 44 6T-3643 6T-3643 Circuit Breaker AS 15-AMPERE)(MAIN Power RELAY 1 Y
1 6V-8376 6V-8376 SCREW-MACHINE 8-32X0.25-IN 2 N
1 46 6V-9491 6V-9491 SCREW-MACHINE M4X0.7X20-MM M 3 N
2 48 8C-8451 8C-8451 Bolt M6X1X40-MM M 2 N
1 49 8T-2659 8T-2659 Locknut M4X0.7-THD M 3 N
1 50 8T-4138 8T-4138 Bolt M6X1X20-MM M 8 N
2 51 8T-4189 8T-4189 Bolt M8X1.25X20-MM M 2 N
1 52 8T-4223 8T-4223 WASHER-HARD 13.5X25.5X3-MM THK 1 N
2 53 8T-4224 8T-4224 WASHER-HARD 8.8X16X2-MM THK 2 N
1 54 8T-4244 8T-4244 Nut M12X1.75-THD M 1 N
1 55 8T-4970 8T-4970 Bolt M6X1X14-MM M 9 N
2 57 9X-1046 9X-1046 Screw M4X0.7X18-MM M 4 N
1 58 9X-8256 9X-8256 Washer 6.6X12X2-MM THK 6 N
1 59 9X-8486 9X-8486 SCREW-MACHINE 8-32X0.75-IN 2 N
2 8L-9801 8L-9801 Lamp 12-VOLT 1 Y
1 25J 161-3128 161-3128 Relay 24-VOLT)(HYDRAULIC Oil PRESSURE 1 N
2 29 116-5277 116-5277 Block CONTACT 1 N
1 5P-3454 5P-3454 TERMINAL-RING 4-GA, 5/16-IN SCREW 1 N
1 5P-3455 5P-3455 TERMINAL-RING 8-GA, 5/16-IN SCREW 1 N
1 112-9611 112-9611 TERMINAL-BLADE 18-GA TO 20-GA 14 N
1 116-4161 116-4161 TERMINAL-BLADE 16-GA TO 18-GA 9 N
1 5P-2321 5P-2321 TERMINAL-FORK 14-GA TO 16-GA, NO. 6 SCREW 1 N
1 2L-8051 2L-8051 TERMINAL-RING 6-GA, 5/16-IN SCREW 1 N
1 2L-8065 2L-8065 TERMINAL-RING 10-GA TO 12-GA, NO. 8 SCREW 1 N
1 28 254-3783 254-3783 Switch GP-MAGNETIC 24-VOLT)(MAIN RELAY Y 1 N
1 241-8368 241-8368 Switch GP-MAGNETIC 24-VOLT)(MAIN RELAY Y 1 N
1 9X-3401 9X-3401 PIN-CONNECTOR 16-GA TO 18-GA 24 N
1 126-1767 126-1767 PIN-CONNECTOR 14-GA TO 16-GA 24 N
1 2L-8071 2L-8071 TERMINAL-RING 10-GA TO 12-GA, 1/2-IN SCREW 2 N
S: MC2 / MC2 (1 ~ 99999)
: (EACH INCLUDES) : (INCLUDES Receptacle AS & WEDGE) : (EACH Plug Kit Includes Plug AS & WEDGE) M: Metric Part Y: Separate Illustration

*Assembly 224-1152 Panel GP-INSTRUMENT Suitable for CS-533E Vibratory Compactor Operator Station
*Original 224-1152 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 224-1152 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

Hold Parts have professional services.

Hold Parts global.